
 

 

 

FIG NO. SER NO. FIG/SER NO.     PART    NO.     PART     NAME      QTY. 

13 1 F22S1 S44-00-1 SEAT 1 

13 2 F22S2 S44-00-2 BOLT 2 

13 3 F22S3 S44-00-3 LEFT BRACKET 1 

13 4 F22S4 GB/T97.1-12 WASHER 12 2 

13 5 F22S5 GB/T93-12 WASHER 12 2 

13 6 F22S6 GB/T6170-M12 NUT M12 2 

13 7 F22S7 GB/T5782 M8×20 BOLT M8×20 2 

13 8 F22S8 GB/93-8 WASHER 8 2 

13 9 F22S9 GB/97.1-8 WASHER 8 2 

13 10 F22S10 S44-00-4 LINING PLATE 1 

13 11 F22S11 GB/T5782-M8×22 BOLT M8×22 4 

13 12 F22S12 GB/T93-8 WASHER 8 4 

13 13 F22S13 GB/T97.1-8 WASHER 8 4 

13 14 F22S14 GB/T6170-M8 NUT M8 4 

13 15 F22S15 S44-00-5 FRONT SUPPORT 1 

13 16 F22S16 S44-500-6 REAR SUPPORT 1 

13 17 F22S17 S44-00-7 RIGHT BRACKET 1 

13 18 F22S18 GB/T5782-M10×25 BOLT M10×25 2 

13 19 F22S19 GB/T5782-M10×20 BOLT M10×20 2 

13 20 F22S20 GB/T93-10 WASHER 10 2 

13 21 F22S21 GB/T97.1-10 WASHER 10 2 

13 22 F22S22 S44-00-8 SAFETY BELT 1 

 


